
Council Agenda – March 25, 2024                                                                        Page 1 of 3 

 
THE CORPORATION OF THE TOWNSHIP OF SOUTHWOLD 

 

                                     - A G E N D A – 
                                                   
                                                        Monday March 25, 2024 
 
                                            REGULAR MEETING OF COUNCIL 
                              7:00 p.m., Council Chambers, Fingal/Via Video Link 
___________________________________________________________________________ 

 
1. CALL TO ORDER  

 
2. ADDENDUM TO AGENDA 
 
3. DISCLOSURE OF PECUNIARY INTEREST 

 
4. ADOPTION AND REVIEW OF MINUTES 
[...]
02: Received alarm call from Spectrum for Rechlor inlet Cl low, now normal. Preparing to head to site. 

Everything appears okay and normal at Rechlor. Flushed both analyzers. Inlet Cl analyzer reading 
1.08mg/L. Tested grab free Cl sample and got 1.11mg/L. Acknowledged alarm on Dialer. 

06: Received call from spectrums for low inlet chlorine now normal, prepared to head to site inlet 
analyzer reading 1.01 ppm took grab and tested 0.98. Everything appears to me running normally 
possible power flicker.  

14: Received alarm call for high chlorine discharge outlet chlorine level now back to normal, confirmed 
with handheld. 

16: Received a call from Southwold employee that a customer called them reporting a neighbour didn’t 
have water to their home. spoke with homeowner, says he hasn’t had water since yesterday 
morning, tried operating curb stop to check for flow, listened for leaks couldn’t hear anything, 
looked around yard for any signs of possible leaks also couldn’t find any. Spoke with Kevin from 
Southwold, he will come to address tomorrow with plumber to check water meter for possible 
issues. 

17: Received alarm call for high outlet chlorine found outlet chlorine analyzer now reading in normal 
range, cleared alarm, confirmed CL reading with handheld. 

 

AUGUST 
10: Received call from Spectrum for channel 1 alarm low inlet chlorine now normal. Inlet analyzer 

reading 0.91ppm and tested 0.94ppm outlet reading 1.18ppm. Also received another alarm from 
another site in area at the exact time this one came in. Alarm most likely from power flicker. 



  
Southwold Distribution System, Operations Report  Page 11 

17: Received alarm call for Rechlor inlet Cl low now normal. Likely due to power flicker as heavy storm is 
moving through area. Inlet Cl analyzer reading 1.09mg/L, tested 1.07mg/L on handheld colorimeter. 
Outlet Cl analyzer reading 1.20mg/L, tested 1.24mg/L. 

21: Received alarm call for Rechlor outlet high Cl now normal. Preparing to head to site. Outlet Cl 
analyzer reading 1.04mg/L. Verified with handheld and tested 1.00mg/L. 

23: Received alarm call for inlet low chlorine, leaving to site. Arrived onsite, site has power, alarm likely 
caused by storm and power outages in area, checked CL analyzers all looks good. 

28: Received call for emergency locate on Grand Canyon Road. Arrived on site and completed locate. 

 
SEPTEMBER 
01: Received call from Southwold for emergency locate at 35035 Lake Line. After looking through 

drawings found main was on other side of the road. Notified contractors it was ok to start dig. 
15: Received alarm call for outlet high chlorine, preparing to head to site. Arrived on-site, chlorine level 

was out of high alarm.  
21: Received call from Southwold about a leak complaint going into someone’s basement. Spoke with 

home owner and he explained to me that he believes the leak is coming from just outside the 
foundation of the house. I explained that the leak is on his side of the curb stop and that it is his 
property but I can shut off the water at the curb stop to stop the leak for now and he agreed. 

22: Received alarm call for low inlet chlorine, arrived on-site, chlorine level is normal, possible power 
flicker, reset alarm and put pump 2 back in duty. 

23: Received call from southwold asking to turn water back on at 37210 fourth line. Arrived onsite and 
was in contact with home owner. He had me turn water on but the fix did not work and had me turn 
water back off. 

 

FOURTH QUARTER:  
OCTOBER 
20: Alarm for Rechlor inlet Cl analyzer low Cl level, now normal. Operator attended site and Cl reading 

was 1.14mg/L, and tested 1.14mg/L. Alarm suspected due to power flicker. 
 
NOVEMBER 

09: Operator called after-hours for emergency locate at 11088 Iona Road. 
18: Received call from Southwold to contact homeowner about a water issue. Spoke with homeowner, 

they say the pressure regulator to property has faulted. Notified Kevin Goodhue from Southwold to 
contact plumber, homeowner said no need for any shut off currently. 

 
DECEMBER 
10: Call for emergency locate for downed hydro pole in Southwold. 
28: Received alarm call for outlet high chlorine. Reading normal once on site. Looked at graph data, 

seems to have spiked as flow increased. 

31: Received alarm call for outlet high chlorine. Once on site, found the discharge line had detached 
before the valve, reinstalled line and started pump again, switched duty to pump 2, monitoring 
system. 

 
  



  
Southwold Distribution System, Operations Report  Page 12 

SECTION 8:  COMMUNITY COMPLAINTS & CONCERNS 
FIRST QUARTER: 
On March 17th a resident complained of low pressure. The pressure was monitored upstream and 
downstream by the operator with no fluctuations observed. It was determined that a pressure reducing 
valve inside the resident’s house was the cause and it was replaced. No further inquiry required. 
 
SECOND QUARTER: 

On May 3rd a resident complained of a blown hot water tank due to high pressure in the system. The 
pressure reducing valve inside the resident’s house was replaced. No further inquiry required. 
 
THIRD QUARTER: 
There were no community complaints during the third quarter. 
 
FOURTH QUARTER: 
On October 20th, a call was received from 10622 Sunset for coloured water. Operator flushed hydrants 
in area only seeing some coloured water from hydrant at 10545 Sunset, before clearing up. Free Cl 
tested was 1.23mg/L. Issue suspected due to recent fall hydrant flushing in area or St. Thomas water 
issue. 
 
On October 22nd there was a complaint from the Amazon plant of cloudy water. No issue in the 
distribution side. Air bubbles in the Amazon water that cleared after a minute. 
 
On October 28th, a call was received from homeowner across from Sunset and Clinton due to air in 
water/taps. Operator checked for air at nearby hydrants and Clinton standpipe but found none. Air in 
taps disappeared after homeowner continued flushing. 
 
On November 30th, there was a complaint from the ESSO on Sunset Dr. of low pressure. It was 
determined that the low pressure was in their plumbing and not a problem in our system. 
 
On December 7th, received a notification from ORO of water complaint at 38744 Talbot Line for bad 
tasting water. Flushed hydrant across street from house and tested free Cl of 1.30mg/L. Water looked 
normal and tasted normal. The cause was determined to be lake turnover effecting the water supplied 
by EMPS. 
 
On December 26th, received a call from a customer at 9654 John Street. Customer says she has an 
unusual amount of water coming in her basement and is worried there is a broken water line outside of 
her house. Arrived at 9654 John Street, took sample of water that’s coming into her basement and 
tested for cl. Did not get a reading indicating it is ground water and not coming from one of our lines. 
Suggested she called a plumber or contractor. 
 
 

 



1 
 

 

 

 

 

Talbotville Wastewater Treatment Plant 

Operations Report 

Fourth Quarter 2023 

 
Ontario Clean Water Agency, Southwest Region 

Vitaliy Talashok, Sr. Operations Manager, Aylmer Cluster 

Date: February 5, 2024 

  



2 
 

 

Facility Description 
Facility Name:  Talbotville Wastewater Treatment Plant 
Regional Manager:  Dale LeBritton - (519) 476-5898 
Senior Operations Manager: Vitaliy Talashok - (226-378-8986) 
Business Development Manager: Robin Trepanier - (519) 791-2922 
Facility Type:   Municipal 
Classification:  Class 3 
 
Service Information 

Population Serviced:  125  

Capacity Information 

Total Design Capacity:  500 m3/day 
 

 Design 
Values 

2021 Flow 
Data  

2022 Flow 
Data 

2023 Flow 
Data 

Average Daily Flow (m3/d) 500 84.6 152.1 189.9 
% of Average Daily Design Flow - 16.9 30.4 38.0 

Peak Flow (m3/d) 1000 319.0 432.4 399.0 
% of Peak Design Flow - 31.9 43.2 39.9 

 

 

Design Flow 
(m3/d) 

2023 
Average 

Daily 
Flow 

(m3/d) 

2023 % 
Capacity 

Design 
Peak Flow 

(m3/d) 

2023 
Maximum 
Daily Flow 

(m3/d) 

2023 % 
Peak Flow 

January 500 181.2 36.2 1000 270.0 27.0 
February 500 166.2 33.2 1000 291.8 29.2 

March 500 230.9 46.2 1000 360.0 36.0 
April 500 235.6 47.1 1000 399.0 39.9 
May 500 194.0 38.8 1000 242.0 24.2 
June 500 131.3 26.3 1000 150.5 15.1 
July 500 185.0 37.0 1000 251.8 25.2 

August 500 163.2 32.6 1000 188.3 18.8 
September 500 149.4 29.9 1000 176.0 17.6 

October 500 149.8 30.0 1000 191.7 19.2 
November 500 167.0 33.4 1000 202.7 20.3 
December 500 219.4 43.9 1000 333 33.3 

Annual Average - 181.1 36.2 - - - 
 

Operational Description:  

The wastewater is screened through a mechanically cleaned fine screen and discharged to the aeration tanks which operate in 
series. From the aeration tanks, the wastewater flows to the MBR tank(s) which operate in parallel. Supplementary treatment is 
provided for phosphorus removal and pH adjustment. Alum is utilized for phosphorus removal and Sodium Hydroxide is used 
for pH adjustment. The final effluent from the MBR tanks is discharged to the ultraviolet (UV) disinfection system. The final 
effluent flows from the UV disinfection system to Dodds Creek. 
 
  



3 
 

CLIENT CONNECTION MONTHLY CLIENT REPORT 
 
 

Facility Name:  Talbotville Wastewater Treatment Plant 
ORG#:  1536 
 

SECTION 1:  COMPLIANCE SUMMARY 
FIRST QUARTER: 

There were no compliance issues to report during the first quarter. 
 
SECOND QUARTER:  
There were no compliance issues to report during the second quarter.  
 
THIRD QUARTER: 
On September 4th, at 09:30 the MECP and Spills Action Centre were notified verbally of a spill of raw 
sewage that had occurred. Approximately 2m3 was discharged and was later removed by vacuum truck. 
It was discovered that the PLC had failed which resulted in the plant not processing the wastewater and 
thus backing up in the system. Written notification was provided on September 5th.  
 
Fourth QUARTER: 
There were no compliance issues to report during the fourth quarter. 
 
SECTION 2:  INSPECTIONS 

FIRST QUARTER: 
There were no MOL or MECP inspections conducted during the first quarter. 
 
SECOND QUARTER:  
There were no MOL or MECP inspections conducted during the second quarter. 
 
THIRD QUARTER: 
There were no MOL or MECP inspections conducted during the third quarter. 
 
FOURTH QUARTER: 
There were no MOL or MECP inspections conducted during the fourth quarter. 
 
SECTION 3:  PERFORMANCE ASSESSMENT REPORT  
The average daily raw flow in 2023 was 181.1 m3/d. This is a 19.0% increase when compared to the 
average daily flow in 2022.  The chart below shows the monthly average flows so far for 2023, compared 
to the 2022 average daily flows (Chart 1).   
 
  



4 
 

Chart 1.  Raw flows for 2023 compared to 2022.

 
Raw samples are taken on a monthly basis following the ECA requirements.  The table (Table 1) below 
shows the raw sample results compared to the design objectives. Design objective exceedances are 
highlighted red in the table below (Table 1). 
 
Table 1.  Raw water sample results for 2023.  

BOD5 
(mg/L) 

TKN  
(mg/L) 

TP 
(mg/L) 

TSS 
(mg/L) 

January Results 109 38.4 3.40 162 

February Results 165 40 3.87 71 
March Results 56 24.9 2.33 48 
April Results 1270 88.3 17.0 788 
May Results 467 40.4 5.66 376 
June Results 379 60.7 7.28 86 
July Results 121 22.8 2.41 81 

August Results 232 46.7 5.23 83 
September Results 304 78.0 8.21 456 

October Results 426 66.4 7.73 303 
November Results 201 60.2 6.3 344 
December Results 105 35.4 3.22 285 
Design Objective 250 40 7 250 

# Months Above Design 5/12 7/12 4/12 6/12 

The average daily effluent flow in 2023 s 189.7m3/d.  This is a 53.8% increase when compared to the 
average daily flow in 2022.  The chart below shows the monthly average flows for 2023 compared to 
average daily flows in 2022 (Chart 2).  

  



5 
 

Chart 2.  Effluent flows for 2023 compared to 2022. 

 
 
The effluent is sampled on a weekly basis following the requirements of the ECA.  The table (Table 2) 
below summarizes the monthly average results compared against the objectives and limits identified in 
the ECA.   

Table 2.  Effluent average sample results. 

 
cBOD5 
(mg/L) 

TSS 
(mg/L) 

TP 
(mg/L) 

TAN 
(mg/L) 

E. coli 
(cfu/100mL)* pH 

January 2.2 2.0 0.22 0.12 1.97 6.89 – 8.70 
February 2.0 2.0 0.08 0.13 1.00 6.51 – 7.68 

March 3.0 2.5 0.17 0.10 5.45 7.28 – 7.77 
April 2.0 2.0 0.18 0.10 1.00 7.71 – 7.96 
May 2.0 2.2 0.20 0.10 1.43 7.72 – 7.73 
June 2.3 3.3 0.09 0.10 1.00 6.95 – 7.95 
July 2.0 2.5 0.12 0.10 1.00 7.29 – 7.92 

August 2.0 2.2 0.14 0.10 1.00 7.00 – 8.13 
September 2.0 2.0 0.13 0.10 1.00 6.89 – 8.04 

October 2.0 2.6 0.07 0.16 1.32 6.87 – 7.83 
November 2.0 2.0 0.20 0.1 1.00 6.86 – 8.12 
December 2.0 2.0 0.14 0.13 1.00 6.40 – 7.70 

Annual Average 2.1 2.3 0.15 0.11 1.35 6.40 – 8.70 

ECA Objective 5 5 0.2 1.0**   
3.0 100 6.5-8.5 

ECA Limit 10 10 0.3 1.5**   
4.0 150 6.0-9.5 

*expressed as geometric mean 
**based on May 1 to November 30 and December 1 to April 30  
 
Effluent average cBOD5 in 2023 was 2.12mg/L. This is a decrease of 6.6% when compared to the 2022 
annual average. All results so far have met the effluent objectives and limits identified in the ECA.  Refer 
to Chart 3 for the average monthly effluent cBOD5 results. 



6 
 

Chart 3.   Average Monthly Effluent cBOD5 results for 2023 compared to 2022. 

 
 
Effluent average TSS in 2023 was 2.27mg/L. This is a decrease of 26.6% when compared to the 2022 
annual average. All results so far have met the effluent limits identified in the ECA. Refer to Chart 4 for 
the average monthly effluent TSS results. 
 
Chart 4.  Average monthly effluent total suspended solids for 2023 compared to 2022. 

 
 
Effluent average TP in 2023 was 0.14mg/L. This is a 24.1% decrease when compared to the 2022 annual 
average. All results so far have met the effluent limits identified in the ECA. Refer to Chart 5 for the 
average monthly effluent total phosphorous results. 

  



7 
 

Chart 5.  Average monthly effluent total phosphorus results for 2023 compared to 2022. 

 
 
Effluent average TAN in 2023 was 0.11mg/L. This is a 56.6% decrease when compared to the 2022 
annual average. All results so far have met the effluent objectives and limits identified in the ECA.  Refer 
to Chart 6 for the average monthly TAN results.

Chart 6.  Average monthly effluent total ammonia nitrogen results for 2023 compared to 2022. 

 
 
The average effluent geometric mean for E. coli in 2023 was 1.35 cfu/100mL. This is a 3.3% decrease 
when compared to the 2022 annual average. All results so far have met the effluent objectives and 
limits identified in the ECA. Refer to Chart 7 for the monthly geometric mean results for E.coli. 
 
 
 
 
 
  



   
Talbotville Wastewater Treatment Plant, Operations Report Page 8 
 

Chart 7.  Geometric mean effluent E. coli results for 2023 compared to 2022. 

 
 

The effluent pH is monitored twice weekly at a minimum at the Talbotville WWTP in accordance with 
the ECA.  The pH is required to be maintained between 6.0-9.5 at all times.  Refer to Chart 8 for the 
monthly minimum, maximum, average pH readings in 2023. 
 
Chart 8. Effluent pH readings for 2023.  

 

SECTION 4:  OCCUPATIONAL HEALTH & SAFETY 
FIRST QUARTER: 
There were no Health & Safety issues identified during the first quarter. 
 
SECOND QUARTER:  
There were no Health & Safety issues identified during the second quarter. 



   
Talbotville Wastewater Treatment Plant, Operations Report Page 9 
 

 
THIRD QUARTER:  
There were no Health & Safety issues identified during the third quarter. 
 
FOURTH QUARTER: 
On November 6th the annual occupational health and safety inspection was completed. There were no 
issues identified. There were no other issues in the fourth quarter. 

SECTION 5:  GENERAL MAINTENANCE 
FIRST QUARTER: 
Routine checks, readings and sampling were all conducted as required during the first quarter of 2023.  
JANUARY 
04: Sanitary sewer onsite to take sludge haul 
10: Sanitary Sewer Cleaning removed 1 load 
[...]
normally. Monitored run then changed duty back to blower 502. 

02: Blower 602 fault alarm. Found in alarm log on VFD there had been an alarm for low current warning 
and is most likely what caused the fault. Cleared alarm on HMI and switched duty back to 602 and is 
currently operating normally. Monitored 602 run fine but switched duty to 601 as it was tested this 
week and was running fine. 

14: Alarm for MBR1 effluent low flow. Arrived onsite. MBR1 is running normally maintaining flow 
without issue. Based on time since last backwash, suspected that this occurred after last backwash 
as MBR1 was starting to pull again. 

21: Alarm for AV-702 fail to open or close. Arrived onsite MBR was disabled from alarm. Reset alarm and 
MBR started. Manually operated valve multiple times and valve appeared normal. Watched MBR 
run and seemed normal. 

24: Alarm for Blower 601 fault. Arrived onsite. Found low current alarm on VFD. Switched duty to B601 
to monitor run. B-601 ran ok but had a low current warning. Newterra is aware of this issue and is 
supposed to be looking into it. Placed B602 into duty. 

27: Alarm for Raw EQ tank 301 High level. Arrived on-site, EQ level currently 78%, tank now out of high 
level alarm, looked in EQ tank float is not triggered but close, will monitor plant run to see if it is 
catching up. Have been slowly increasing MBR2 flow, now up to 235 LPM, EQ runs roughly between 
79-73%, continuing to monitor. EQ seems to be catching up, hitting 71% on run cycles. Lower flows 
overnight should allow it to catch up, leaving site. 

 

SECTION 7:  COMMUNITY COMPLAINTS & CONCERNS 

FIRST QUARTER: 
There were no complaints or concerns during the first quarter. 
 
SECOND QUARTER:  

There were no complaints or concerns during the second quarter. 
 
THIRD QUARTER:  

There were no complaints or concerns during the third quarter. 
 
FOURTH QUARTER:  

There were no complaints or concerns during the fourth quarter. 
 







   
 

   
 

 

 
TOWNSHIP OF SOUTHWOLD 

Report to Council 
 

MEETING DATE:  March 25, 2024 

PREPARED BY:  Kevin Goodhue, Water/Wastewater and Compliance Superintendent 
Services 

REPORT NO:  ENG 2024-19 

SUBJECT MATTER: Annual Water & Wastewater Reports 
 

Recommendation(s): 

THAT Report ENG 2024-19 titled Annual Water and Wastewater Reports be received 
for information; 

 
Purpose: 
 
To provide Council with the 2024 reports and summary reports for the various water and 
wastewater systems in the Township of Southwold. 
 
 
Background: 
 
0. Reg. 170/03 under the Safe Drinking Water Act requires an annual report and summary 
report be provided to Council each calendar year for the water system, including the 
systems from which the Township receives its water. Currently the Township of 
Southwold receives water from the following systems: Elgin Area Primary Water Supply 
System, St. Thomas Area Secondary Water Supply System, St. Thomas Water 
Distribution System, and the Southwold Distribution System.    
 
Comment/Analysis: 
 
Annual and Summary Reports are prepared by the systems respective operating 
authorities Ontario Clean Water Agency and the City of St. Thomas. The following 
reports are attached to this report:  
 
Appendix A: Elgin Area Primary Inspection Report  
Appendix B: St. Thomas Area Secondary Water Supply System Annual Report 
Appendix C: Southwold Lynhurst Park Drive Inspection Report 



ENG 2024-19    Annual Water and Wastewater Reports         Page 2 
 

   
 

Appendix D: Southwold Water Distribution System Annual Report  
Appendix E: Southwold Water Distribution System Annual Inspection Report 
Appendix F: Talbotville Wastewater Treatment Plan Annual Report 
 
The water systems continue to be incompliance with the legislated requirements which 
speaks to the quality of the drinking water systems and their operation.  

 

Financial Implications: 
 
None.   

 

Strategic Plan Goals: 

The above recommendation helps the Township meet the Strategic Plan Goal 
of: 

☐  Managed Growth   

☐    Welcoming and Supportive Neighbourhoods   

☐    Economic Opportunity   

☒   Fiscal Responsibility and Accountability   

 

 

Respectfully Submitted by:   
Aaron VanOorspronk, CET. 
Director of Infrastructure and 
Development Services 
“Submitted electronically” 

Approved by: 
Lisa Higgs, CAO/Clerk 
“Approved electronically”           

 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 1 of 10 
 

 

 
Drinking-Water System Number:   210000871 
Drinking-Water System Name: Elgin Area Primary Water Supply 

System 
Drinking-Water System Owner: Elgin Area Primary Water Supply System 

Joint Board of Management  
Drinking-Water System Operating 
Authority: 

Ontario Clean Water Agency (OCWA) 

Drinking-Water System Category: Large Municipal Residential 
Period being reported: January 1, 2023 through December 31, 

2023 
 

Complete if your Category is Large 
Municipal Residential or Small 
Municipal Residential 
 
Does your Drinking-Water System serve 
more than 10,000 people?    
Yes [X]  No [  ] 
 
Is your annual report available to the 
public at no charge on a web site on the 
Internet?  
Yes [X]  No [  ] 
 
Location where Summary Report 
required under O. Reg. 170/03 Schedule 
22 will be available for inspection.  
 
Lake Huron and Elgin Area Water Supply 
Systems 
c/o Regional Water Supply Division 
235 North Centre Road, Suite 200  
London, ON N5X 4E7 
https://huronelginwater.ca/ 
 
Elgin Area Water Treatment Plant 
43665 Dexter Line, Union, ON 
N0L 2L0 
 
 
 

Complete for all other Categories. 
 
 
Number of Designated Facilities 
served: N/A 
 
 
Did you provide a copy of your annual 
report to all Designated Facilities you 
serve?  
Yes [  ]  No [  ] 
 
Number of Interested Authorities you 
report to: N/A 
 
Did you provide a copy of your annual 
report to all Interested Authorities you 
report to for each Designated Facility?  
Yes [  ]    No [  ] 
 
 

 
 
 

 

http://maps.google.ca/maps?f=q&source=s_q&hl=en&geocode=&q=235+north+centre+road+london&sll=49.891235,-97.15369&sspn=43.090146,78.837891&ie=UTF8&hq=&hnear=235+N+Centre+Rd,+London,+Middlesex+County,+Ontario&t=h&z=16
https://huronelginwater.ca/


 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 2 of 10 
 

 

 
List all Drinking-Water Systems (if any), which receive all of their drinking water 
from your system: 
 
Systems that receive their drinking water directly from the EAPWSS: 
 

Drinking Water System Name Drinking Water System 
Number 

City of London Distribution System 260004917 
St. Thomas Area Secondary Water Supply System 260078897 
Aylmer Area Secondary Water Supply System 260004722 
Port Burwell Area Secondary Water Supply System 260004735 
Central Elgin Distribution System 260004761 
St. Thomas Distribution System  260002187 

 
Systems that receive their drinking water indirectly from the EAPWSS: 

 
Drinking Water System Name Drinking Water System 

Number 
Aylmer Distribution System 260002136 
Malahide Distribution System 260004774 
Dutton Dunwich Distribution System 220002967 
Bayham Distribution System 260004748 
Southwold Distribution System 210001362 
Ontario Police College Distribution System 260002161 

 
Did you provide a copy of your annual report to all Drinking-Water System 
owners that are connected to you and to whom you provide all of its drinking 
water?  
 

Yes [X] No [  ] 
 

Indicate how you notified system users that your annual report is available, and is 
free of charge.  
 

[X] Public access/notice via the web      
[X] Public access/notice via Government Office 
[  ] Public access/notice via a newspaper    
[  ] Public access/notice via Public Request 
[  ] Public access/notice via a Public Library      
[  ] Public access/notice via other method ___________ 
 

 
 
 
 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 3 of 10 
 

 

 
Describe your Drinking-Water System 

 
The Elgin Area Primary Water Supply System employs pre-chlorination, screening, 
process pH adjustment (utilizing carbon dioxide), powder activated carbon addition 
(seasonally on an as-required basis), coagulation, flocculation, sedimentation, dual-
media filtration, UV disinfection, post-chlorination, final pH adjustment (utilizing sodium 
hydroxide) and fluoridation to treat raw water obtained from Lake Erie. The WTP has a 
rated capacity of 91 ML/day (MLD).  Water is pumped from the plant through the 
primary transmission main (900mm diameter) to various communities enroute to the 
Elgin-Middlesex Terminal Reservoir located in northeast St. Thomas. The drinking water 
system is monitored at various locations throughout the system via a Supervisory 
Control and Data Acquisition (SCADA) system. 
A Residuals Management Facility (RMF) provides equalization, clarification, sediment 
thickening and dechlorination. Thickened sediment is dewatered by centrifuges and the 
thickened sediment is sent to the landfill for final disposal. Clarified and dechlorinated 
liquid streams are discharged back to Lake Erie through the plant drain. 

 
List all water treatment chemicals used over this reporting period 
 
Carbon Dioxide 
Aluminum Sulphate 
Cationic Polymer  
Powder Activated Carbon  
Chlorine Gas  
Hydrofluosilicic Acid 
Sodium Hydroxide 
Dewatering Polymer (Residuals Management Facility) 
Sodium Bisulphite (Residuals Management Facility) 
 
Were any significant expenses incurred to?  

[X]  Install required equipment 
[X]  Repair required equipment 
[X]  Replace required equipment 
 

Please provide a brief description and a breakdown of monetary expenses 
incurred: 
 
Capital Projects:  

• Low lift service water connection project 
• Safety railing replacements (Low Lift Building, Surge Building) 
• Standby generator Technical Standards & Safety Authority (TSSA) fuel system 

upgrades 
• Flocculation Building roof replacement  
• Chlorine Building roof drain replacements 
• Replaced lighting (Tunnel, Flocculation Building, Chlorine Building, and Low Lift 

Building) 



Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 4 of 10 

• Residuals Management Facility (RMF) sludge mixing pump modifications
• Security Upgrades: Installation of cameras and card readers at WTP; fencing and

lighting upgrades
• SCADA & PLC software review and upgrade

Maintenance Projects: 
• Filter #2 Rebuild
• Chamber P039B and P048 chamber modifications and actuator replacements
• Replacement of Elgin Middlesex Pumping Station Reservoir level transmitter 

in cell #2

Studies and Design: 
• Sodium Bisulphite (SBS) Room industrial hygiene sampling and

recommendations
• Water Quality Facility Plan update
• Financial Plan update
• Asset condition field assessment
• Ultraviolet (UV) System Replacement Project – detailed design & equipment pre-

selection and pre-purchase
• Backwash Pump Replacement Project – detailed design

Provide details on the notices submitted in accordance with subsection 18(1) of 
the Safe Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and 
reported to Spills Action Centre   

Incident Parameter Result Unit of Corrective Corrective 
Report 
Date 

Measure Action Action Date 

N/A N/A N/A N/A N/A N/A 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 5 of 10 
 

 

Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 
170/03, during this reporting period. 

Location Number 
of 

Samples 

Range of  
E. coli Results  
(CFU/100 mL) 

(min #)-(max #) 
 

Range of Total 
Coliform Results 

(CFU/100 mL) 
(min #)-(max #) 

Range of HPC 
Results  

(CFU/100 mL) 
(min #)-(max #) 

Raw Water 103 (0)-(200) (0)-(18,100) (<10)-(1,360) 
Treated Water 
(WTP) 

217 (0)-(0) (0)-(0) (0)-(20) 

Distribution 
(EMPS Valve 
House)  

53 (0)-(0) (0)-(0) (<10)-(30) 

Distribution 
(Fruitridge 
Surge Facility) 

53 (0)-(0) (0)-(0) (<10)-(30) 

 
Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the 
period covered by this Annual Report. 

 
Parameter Number of Grab 

Samples 
Range of Results 
(min #)-(max #) 

Treated Water Free Chlorine 
(mg/L) 

Continuous Monitoring (0.48)-(1.75) 

Treated Water Free Chlorine 
(mg/L) 

2130 (0.77)-(1.83) 

Treated Water Turbidity (NTU) Continuous Monitoring (0.020)-(1.56) 

Treated Water Turbidity (NTU) 2129 (0.019)-(0.196) 

Treated Water Fluoride (mg/L) Continuous Monitoring (0.11)-(1.43) 

Treated Water Fluoride (mg/L) 726 (0.29)-(0.80) 

Filter #1 - Filtered Water Turbidity 
(NTU) 

Continuous Monitoring (0.024)-(0.269) 

Filter #2 - Filtered Water Turbidity 
(NTU) 

Continuous Monitoring (0.023)-(0.282) 

Filter #3 - Filtered Water Turbidity 
(NTU) 

Continuous Monitoring (0.019)-(0.333) 

Filter #4 - Filtered Water Turbidity 
(NTU) 

Continuous Monitoring (0.013)-(0.310) 

Combined Filtered Water Turbidity 
(NTU) 

2131 (0.007)-(0.680) 

 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 6 of 10 
 

 

 
Summary of Inorganic parameters tested during this reporting period 
(*All tests were conducted on treated water leaving the WTP unless otherwise noted) 

  
Parameter Sample Date Result Value Unit of 

Measure 
Exceedance 

Antimony January 4, 2023 
August 1, 2023 

November 22, 2023 

Not Detected 
Not Detected 
Not Detected 

mg/L 
mg/L 
mg/L 

NO 

Arsenic January 4, 2023 
August 1, 2023 

November 22, 2023 

0.0002 
0.0003 
0.0003 

mg/L 
mg/L 
mg/L 

NO 

Barium January 4, 2023 
August 1, 2023 

November 22, 2023 

0.0247 
0.0238 
0.0309 

mg/L 
mg/L 
mg/L 

NO 

Boron January 4, 2023 
August 1, 2023 

November 22, 2023 

0.018 
0.019 
0.022 

mg/L 
mg/L 
mg/L 

NO 

Cadmium January 4, 2023 
August 1, 2023 

November 22, 2023 

0.000006 
0.000004 
0.000010 

mg/L 
mg/L 
mg/L 

NO 

Chromium January 4, 2023 
August 1, 2023 

November 22, 2023 

Not Detected 
0.00015 

Not Detected 

mg/L 
mg/L 
mg/L 

NO 

Lead (EMPS 
Valve House) 

January 4, 2023 
July 4, 2023 

October 3, 2023 

Not Detected 
Not Detected 

0.00001 

mg/L 
mg/L 
mg/L 

NO 

Mercury January 4, 2023 
August 1, 2023 

November 22, 2023 

Not Detected 
Not Detected 
Not Detected 

mg/L 
mg/L 
mg/L 

NO 

Selenium January 4, 2023 
August 1, 2023 

November 22, 2023 

0.00017 
0.00013 
0.00015 

mg/L 
mg/L 
mg/L 

NO 

Uranium January 4, 2023 
August 1, 2023 

November 22, 2023 

0.000028 
0.000037 
0.000057 

mg/L 
mg/L 
mg/L 

NO 

Sodium January 12, 2023 16.9 mg/L NO 
Nitrite January 12, 2023 

April 4, 2023 
July 4, 2023 

October 3, 2023 

Not Detected 
Not Detected 
Not Detected 
Not Detected 

mg/L 
mg/L 
mg/L 
mg/L 

NO 

Nitrate January 12, 2023 
April 4, 2023 
July 4, 2023 

October 3, 2023 

0.024 
0.277 
0.073 
0.028 

mg/L 
mg/L 
mg/L 
mg/L 

NO 

 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

Drinking Water Systems Regulations 
(PIBS 4435e01) February 2024 

Page 7 of 10 
 

 

 
Summary of Organic parameters sampled during this reporting period  
(*All tests were conducted on treated water leaving the WTP unless otherwise noted) 
 

Parameter Sample Date Result Value Unit of 
Measure 

Exceedance 

Alachlor January 4, 2023 
August 1, 2023 

November 22, 2023 

Not Detected 
Not Detected 
Not Detected 

mg/L 
mg/L 
mg/L 

NO 

Atrazine + N- 
dealkylated 
metabolites 

January 4, 2023 
August 1, 2023 

November 22, 2023 

0.00006 
0.00004 
0.00006 

mg/L 
mg/L 
mg/L 

NO 

Azinphos-methyl January 4, 2023 
August 1, 2023 

November 22, 2023 

Not Detected 
Not Detected 
Not Detected 

mg/L 
mg/L 
mg/L 

NO 

Benzene January 4, 2023 
August 1, 2023 

November 22, 2023 
November 23, 2023 

Not Detected 
Not Detected 
Not Detected 
[...]
ment to excellence and we continue to work toward

the goal of 100 per cent regulatory compliance.

Determining Potential to Compromise
the Delivery of Safe Water

The risk management approach used for MRDWS

is aligned with the Government of Ontario's Risk

Management Framework. Risk management is a

systematic approach to identifying potential hazards,

understanding the likelihood and consequences of

the hazards, and taking steps to reduce their risk if

necessary and as appropriate.

The Risk Management Framework provides a formu-

la to be used in the determination of risk:

RISK = LIKELIHOOD x CONSEQUENCE
of the consequence)

Every regulatory question in the inspection proto-

col possesses a likelihood value ( L) for an assigned

consequence value ( C) as described in Table 1 and

Table 2.

TABLE 1:

Likelihood of Consequence Occurring Likelihood Value

0% - 0.99% (Possible but Highly Unlikely) L=0

1 - 10% (Unlikely) L=1

11 - 49% (Possible) L=2

50 - 89% (Likely) L = 3

90 - 100% (Almost Certain) L = 4

TABLE 2:

Consequence Consequence Value

Medium Administrative Consequence

Major Administrative Consequence

Minor Environmental Consequence

Minor Health Consequence

Medium Environmental Consequence

Major Environmental Consequence

Medium Health Consequence

Major Health Consequence

C=1

C=2

C=3

C=4

C=5

C=6

C=7

C=8

2 APPLICATION OF RISK METHODOLOGY



The consequence values ( 0 through 8) are selected

to align with other risk -based programs and projects

currently under development or in use within the

ministry as outlined in Table 2.

The Question Risk Rating for each regulatory in-

spection question is derived from an evaluation of

every identified consequence and its correspond-

ing likelihood of occurrence:

All levels of consequence are evaluated for

their potential to occur

Greatest of all the combinations is selected.

The Question Risk Rating quantifies the risk of

non-compliance of each question relative to the

others. Questions with higher values are those with

a potentially more significant impact on drinking

water safety and a higher likelihood of occurrence.

The highest possible value would be 32 ( 4x8) and the

lowest would be 0 ( 0x1).

Table 3 presents a sample question showing the

risk rating determination process.

TABLE 3:

Does the Operator in Charge ensure that the equipment and processes are monitored, inspected and evaluated?

Risk = Likelihood x Consequence

C=1 C=2 C=3 C=4 C=5 C=6 I C=7

Medium

Administrative

Consequence

Major
Administrative

Consequence

Minor Minor Medium

Environmental Health Environmental

Consequence Consequence Consequence

Major
Environmental

Consequence

L=4

Almost

Certain)

L=1

Unlikely

L=2

Possible)

L=3

Likely)

L=3

Likely)

L=1

Unlikely

R=4 R=2 R=6 R=12 R=15 R=6

Medium

Health

Consequence

L=3

Likely)

R=21

C=8

Major
Health

Consequence

L=2

Possible)

R=16

Application of the Methodology to Inspection Results

Based on the results of a MRDWS inspection, an

overall inspection risk rating is calculated. During an

inspection, inspectors answer the questions related

to regulatory compliance and input their " yes", "no"

or " not applicable" responses into the Ministry's

Laboratory and Waterworks Inspection System

LWIS) database. A " no" response indicates non-

compliance. The maximum number of regulatory

questions asked by an inspector varies by: system

i.e., distribution, stand-alone); type of inspection ( i.e.,

focused, detailed); and source type (i.e., groundwater,
surface water).

The risk ratings of all non -compliant answers are

summed and divided by the sum of the risk ratings

of all questions asked ( maximum question rating).

The resulting inspection risk rating ( as a percentage)

is subtracted from 100 per cent to arrive at the final

inspection rating.

APPLICATION OF RISK METHODOLOGY O3



Application of the Methodology for Public Reporting

The individual MRDWS Total Inspection Ratings are

published with the ministry's Chief Drinking Water

Inspector's Annual Report.

Figure 1: Year Over Year Distribution of MRDWS Ratings
700

600

500

z

cl 400

z

O
1-

U

o_ 300

z

u_

0

CC

2

z

100

0

I
90% to 95%50% to 80%

9 YEAR A

80% to 85%

Figure 1 presents the distribution of MRDWS rat-

ings for a sample of annual inspections. Individual

drinking water systems can compare against all the

other inspected facilities over a period of inspection

years.

85% to 90%

5% RATING BANDING BY YEAR

YEAR B  YEAR C ' YEAR D  YEAR E 100% Rating

Reporting Results to MRDWS Owners/Operators
A summary of inspection findings for each system
is generated in the form of an Inspection Rating
Record ( IRR). The findings are grouped into the

14 possible modules of the inspection protocol,

1. Source

2. Permit to Take Water

3. Capacity Assessment

4. Treatment Processes

5. Process Wastewater

6. Distribution System

7. Operations Manuals

8. Logbooks

586 585

349,..344 406

tram

1

i

95%to 100%

which would provide the system owner/operator
with information on the areas

improve. The 14 modules

9. Contingency and

Emergency Planning

10. Consumer Relations

11. Certification and Training

are:

where they need to

12. Water Quality Monitoring

13. Reporting, Notification

and Corrective Actions

14. Other Inspection Findings

For further information, please visit www.ontario.ca/drinkingwater

4 APPLICATION OF RISK METHODOLOGY



  

 

March 15th, 2024 
Pierre Adrien  
District Manager, Ministry of the Environment, Conservation and Parks 
733 Exeter Road 
London, ON N6E 1L3 

Dear Mr. Adrien, 

Re:  Annual Wastewater Report 
        Talbotville Wastewater Treatment Plant and Sanitary Collection System  

Attached is the 2023 Annual Performance Report for the Talbotville Wastewater Treatment Facility, all 
associated sewage pumping stations (SPS’s) and the Talbotville Linear Infrastructure. This report has 
been completed in accordance with the following Approvals: 

• Environmental Compliance Approval 4845-ARSJ4R  
• CLI-ECA Number: 055-W601 

This report, as it pertains to the WWTF and the sanitary collection system has been prepared by the 
Ontario Clean Water Agency on behalf of the Township of Southwold, based on the information 
contained in our records. The report covers the period from January 1, 2023 to December 31, 2023. 

Please feel free to contact me should you require any additional information regarding this report.  I can 
be reached at 519-870-7841. 

Sincerely, 

 

Matthew Belding 

Process and Compliance Technician  
Ontario Clean Water Agency 
 
Cc. Meghan Morgan, Water Inspector, Ministry of the Environment, Conservation and Parks 
 Lisa Higgs, CAO, Township of Southwold 
 Dale LeBritton, Regional Hub Manager, Ontario Clean Water Agency 
 Vitaliy Talashok, Senior Operations Manager, Ontario Clean Water Agency 
 Maegan Garber, Safety, Process and Compliance Manager, Ontario Clean Water Agency 
 
 
 



Talbotville Wastewater Treatment Plant Annual Report Page 2 of 12 
 

Table of Contents 
 

 

Section 1:  Overview of System................................................................................................................. 3 

Section 2:  Summary of Monitoring Data ................................................................................................. 4 

Section 3:  Comparison of Effluent Quality and Quantity Compared to Limits and Objectives ............... 7 

Section 4:  Operating Problems and Corrective Actions ......................................................................... 10 

Section 5:  Maintenance Activities .......................................................................................................... 10 

Section 6:  Effluent Quality Assurance .................................................................................................... 11 

Section 7:  Calibration and Maintenance on Effluent Monitoring Equipment ....................................... 11 

Section 8:  Sludge Handling and Generated ........................................................................................... 11 

Section 9:  Complaints ............................................................................................................................ 12  

Section 10: By-pass, Spill or Abnormal Discharge Events…………………………..………………………..……………..12 

Section 11: Notice of Modifications to Sewage Works ........................................................................... 12 

Appendix A:  Monitoring Data 

Appendix B:  Sampling Schedule 

Appendix C:  Preventative Maintenance Schedule 

Appendix D:  Sludge Monitoring Results 

 



Talbotville Wastewater Treatment Plant Annual Report Page 3 of 12 
 

Section 1:  Overview of System 
 

The Talbotville Wastewater Treatment Plant was commissioned in February, 2018. The wastewater 
treatment plant is a Membrane Bioreactor treatment plant which is a combination of activated sludge 
biological treatment with MicroClear MBR membrane filtration technology and Zeeweed membrane 
filtration technology. The process is as follows: 

Raw Wastewater Collection 

The Township of Southwold Waste Collection System is operated under CLI-ECA Number: 055-W601 
issued January 11th, 2023.  

The wastewater is collected by gravity and directed to the equalization tanks onsite at the treatment 
plant.  The equalization tanks are equipped with three submersible pumps (one duty and two stand by) 
with rated capacity of 41.67m3/h. The pumps are controlled by the Milltronics ultrasonic level control 
system, with a backup float system.    

Preliminary Treatment System  

Equalized wastewater is pumped through one mechanically-cleaned fine screen with 1mm screen size. 
The fine screen to remove any fibers or debris that might damage the membranes. The screenings are 
collected in burlap sacks and disposed of.  

Secondary Treatment System  

Biological Treatment  

The screened wastewater then flows by gravity to the first aeration tank (TNK- 501) which is 
hydraulically connected to the second aeration tank (TNK- 502) for aerobic biological degradation of the 
influent constituents (organics and ammonia).  The two aeration tanks operate in series and are 
equipped with fine bubble aeration.  
 
Secondary Sedimentation  
 
Mixed liquor is pumped (by P- 501/ 2/ 3) from the second aeration tank (TNK- 502) to the membrane 
tanks (TNK-601 and TNK-602). The membrane tanks serve as additional volume for aerobic biological 
treatment and house the membrane filters used for solid -liquid separation. The two membrane tanks 
operate in parallel and are equipped with two membrane modules. Treated effluent is drawn through 
the membranes by vacuum pumps, and pumped through ultraviolet (UV) lamps for final disinfection. 
The solid liquid separation process causes an accumulation of solids in the membrane tank, excess of 
mixed liquor which contains both solids and filtrate, is continuously pumped from the aeration tank to 
the membrane tanks (TNK-601 and TNK-602). The additional mixed liquor then overflows from the 
membrane tanks into the return activated sludge tank (TNK-611).  From there the RAS is pumped back 
to the aeration (TNK- 501).  
 



Talbotville Wastewater Treatment Plant Annual Report Page 4 of 12 
 

pH Adjustment System  

Within the aeration tanks, the nitrification process converts ammonia to nitrate in order to meet the 
effluent ammonia limit. Through this process the alkalinity is consumed, where Caustic is pumped to 
control the pH. Liquid alum is then dosed into the aeration tanks to precipitate phosphorus to meet the 
effluent phosphorus limit. 
 

Disinfection  

Treated effluent is drawn through the membranes by vacuum pumps, and pumped through ultraviolet ( 
UV) lamps for final disinfection. There are four UV lights operating in parallel.  
 
Sludge Management System 

In order to retain an optimal concentration of mixed liquor suspended solids (10g/ L), a portion of the 
mixed liquor is intermittently wasted ( P- 903) from the aeration tank (TNK- 502) to the sludge press (SP- 
901) for dewatering. There excess supernatant from the dewatering process is collected in the discharge 
tank (TNK- 902) and pumped back (P- 901/2) to the first aeration tank (TNK- 501). It is currently not in 
use due to low flows. 
 

Standby Power 

The wastewater treatment plant has a 250kW standby diesel generator onsite.  

Section 2:  Summary of Monitoring Data 
The Talbotville Wastewater Treatment Plant is monitored as per the Environmental Compliance 
Approval requirements. The Sanitary Collection system is monitored as per CLI-ECA Number: 055-W601.  
There is no monitoring data captured at the sewage pumping stations to be discussed in accordance 
with Schedule E, condition 4.6.3. At this time, there is no need for future modifications to the sewage 
pumping stations. Detailed monitoring data is supplied in Appendix A.   

Raw Wastewater Monitoring 

The average daily flow for raw wastewater entering the WWTP in 2023 was 181.3m3/d. This is an 
increase of 19.0% when compared to the average daily flow in 2022. The rated capacity identified in the 
ECA is 500m3/d.  As depicted in Chart 1, the average daily flow is at 36.2 % of the rated capacity. The 
increase in flows is due to an increase in service connections and significant infiltration events that 
occurred during the reporting year. In 2021, ball valves and check valves at the headworks were 
upgraded and a flow control valve was installed to better control the flow of raw wastewater to the 
treatment plant. In 2023, OCWA has continued maintenance/cleaning activities on the drum and 
screening brushes to mitigate recirculation situations. 

 



Talbotville Wastewater Treatment Plant Annual Report Page 5 of 12 
 

 

 

Chart 1.   Average daily influent flows rated capacity.  

 

The raw wastewater is monitored for BOD5, total suspended solids, total phosphorus and total Kjeldahl 
nitrogen at a minimum on a monthly basis by composite sample. The plant was designed to treat based 
on raw water characteristics identified in the Operations Manual from the design engineers. Refer to 
Appendix A for more detailed monthly results and design parameters.     

The annual average for raw sewage BOD5 concentration to the plant was 319.5mg/L. Refer to Chart 2 for 
the monthly results in 2023. The annual average for BOD5 has increased by 78.7% when compared to 
the annual average in 2022. There were five monthly average results in 2023 that were above the design 
criteria.  The average BOD5 loading to the plant was 57.9kg/d for 2023.  

Chart 2.  Raw sewage monthly average concentration of BOD5. 

 

The annual average for raw sewage total suspended solids (TSS) concentration to the plant was 
256.9mg/L. Refer to Chart 3 for the monthly concentrations in 2023.The annual average for TSS has 



Talbotville Wastewater Treatment Plant Annual Report Page 6 of 12 
 

increased by 67.3% when compared to the annual average in 2022. There were six monthly average 
results above the design criteria in 2023. The average TSS loading to the plant was 46.6kg/d for 2023.  

Chart 3.  Raw sewage average monthly concentration of TSS. 

 

The annual average for raw sewage total phosphorus (TP) concentration to the plant was 6.05mg/L.  
Refer to Chart 4 for the monthly concentrations in 2023. The annual average for TP has increased by 
51.2% when compared to the annual average in 2022. There were four monthly average results above 
the design criteria in 2023. The average TP loading to the plant was 1.10kg/d for 2023.  

Chart 4.  Raw sewage average monthly concentration of TP. 

 

The annual average for raw sewage total Kjeldahl nitrogen (TKN) concentration to the plant was 
50.2mg/L. Refer to Chart 5 for the monthly concentrations in 2023. The annual average for TKN has 
increased by 11.8% when compared to the annual average in 2022. There were seven monthly average 
results above the design criteria in 2023. The average TKN loading to the plant was 9.1kg/d for 2023.    